Page 1

Parts List for AF-400 (W325)

\HAFCO\ WOODMASTER

25/03/2019

OPERATION MANUAL

The following section covers the spare parts diagrams and lists that were current at the time

SPARE PARTS SECTION

this manual was originally printed. Due to continuous improvements of the machine, changes
may be made at any time without notification.

1. Have your machines model number, serial number & date of manufacture on hand,
these can be found on the specification plate mounted on the machine

HOW TO ORDER SPARE PARTS

2. Ascanned copy of your parts list/diagram with required spare part/s identified

3. Goto www.machineryhouse.com.au/contactus and fill out the enquiry form attaching a

copy of scanned parts list.

SPARE PARTS LIST

DRAWING | MANF. PART DESCRIPTION QTY PARTTYPE CODE
NO. NO.

1 7NG-04D Hex Nut 12 M4 GB/T6170-2000
2 7S5JAD04-12D PaN HEAD Screw 5 M4X12 GB/T818-2000
3 7S5JAD06-15D PaN HEAD Screw 6 M6X15 GB/T818-2000
4 7040-960017 AR Box FronT CovER 1 A3 95922
5 7040-960004 GRIDE PLATE 1 266X140X1
6 7104-960001 AR GUIDE 1 A3 95922
7 7NA-06D Hex Nut 6 M6 GB/T6170-2000
8 7WF-06D FLAT WASHER 6 06 GB/T96-1985
9 7WS-06B Lock WASHER 6 06 GB/T93-1987
10 7SACD04-12D SockeT HEAD CAP SCREw 8 M4X12 GB/T70.2-2000
11 7SJAA04-10D SELF TAPPING SCREW 10 ST4X10 GB/T845-1985
12 7102-960002 AR Box 1 A3 95922
13 7036-960001 HANDLE 1 PA6+GF30
14 7047-960001 HANDLE BRACKET 1 PA6+GF30
15 7SJAD05-16D PaN HEAD Screw 2 M5X16 GB/T818-2000
16 7WF-05D FLAT WASHER 3 o5 GB/T95-1985
17 7WS-05B Lock WASHER 3 o5 GB/T93-1987
18 7NA-05D Hex Nut 6 M5 GB/T6170-2000
19 7SJAD05-12D PaN HEAD Screw 1 M5X12 GB/T818-2000
20 7WO0-05D TootH Lock WASHER 2 o5 GB/T862.1-1987
21 7010-960005 WiRre-2 1 18AWG 355mm
22 7040-960006 GRIDE PLATE 1 251X428
23 7163-960003 INNER PockeT FILTER 1 421x241x160
24 7163-960001 ELecTosTATIC OUTER FILTER 1 421x241x45
25 7070-960001 Rusger Foot 4
26 7035-960002 Remote ConTROL LABEL 1
27 7040-960001 Remote ConTroL Top Cover 1
28 7060-960001 BATTERY 2 AA
29 7017-960001 SPRING 1
30 7040-960002 | Remote ConTroL Bottom Cover 1
31 7040-960003 BATTERY COVER 1
32 7040-960013 Remote ConTroL PCB 1

14

www.machineryhouse.com.au




Page 2 Parts List for AF-400 (W325) 25/03/2019
\HAFCO\ WOODMASTER
OPERATION MANUAL
SPARE PARTS LIST
DRAWING | MANF. PART DESCRIPTION QTY PARTTYPE CODE
NO. NO.
33 7007-960005 Power Corp 1 1.8M 0.75mMmX3
34 7112-960003 STRAIN RELIEF 1 6P-4
35 7SJAD05-20D PAN HEAD Screw 1 M5X20 GB/T818-2000
36 7031-960004 Fuse HoLDER 1
37 7031-960004 Fuse HoLber CapP 1
38 7111-960002 Fuse 1 UL250V 1A
39 7035-960032 CoNTrOL PANEL LABEL 1
40 7SEAB03-18D FLAT HEAD TAP ScREW 2 ST3X18
41 7040-960007 SwitcH Box Cover 1
42 7SJAB04-14D SELF TAPPING SCREW 2 ST4X14
43 7070-960002 INsuLATION WASHER 2 O3 #4170
44 7040-960014 Circuir BoArD 1
45 7031-960001 SwitcH Box 1
46 7010-960004 WIREe-1 1 18AWG 170Mm
47 7043-960001 FAN WHEEL 1
48 7097-960001 FaN Housing Cover-L 1
49 7097-960001 FaN HousING Cover-M 1
50 7SJAD04-10D PAN HEAD Screw 10 M4X10 GB/T818-2000
51 7064-960001 RUBBER SPACER 4
52 7143-960001 LARGE WASHER 4 o5 GB/T96-1985
53 7NG-05D NyLoN INserT Lock NuT 4 M5
54 7SFDDO05-25D Hex CAP ScREw 4 M5X25 GB/T5783-2000
55 7097-960001 FAN Housing Cover-R 1
56 7110-960003 MorTor 1
57 7008-960002 CAPACITOR 1 3mF+5% 400V
58 7WO0-04D TooTH Lock WASHER 1 04 GB/T95-1985
59 7031-960002 Capacitor Cover 1
60 7038-960001 YELLOW TUBE 6
61 7049-960001 Eve Boit 4
62 7ND-06D FLANGE NuT 4 M6 GB/T6177.1-2000
63 7049-960003 Hook CHAIN 4
64 7049-960002 Hook Screw 4
65 7SQADO06-12D PAN HEAD Screw 4 M6X12 GB/T818-2000

www.machineryhouse.com.au
15



Page 3 Parts List for AF-400 (W325) 25/03/2019

\HAFCO\ WOODMASTER\
OPERATION MANUAL

SPARE PARTS DIAGRAM

www.machineryhouse.com.au
16





